
LP68164
REVISION HISTORY
Rev. C  6/13/2019

 1 ST48349 Bin 1

 2 ST48368 Mounting Plate 1

 3 ST48478 Handle Weldment 1

 4 ST48350 Door 1

 5 ST65216 M6 x 30 Socket Head Screw 2

 6 ST65215 M6 x18 Socket Head Screw 6

 7 ST65186 M6 Nylock Nut 8

 8 ST65217 M6 Washer 8

 9 ST48358 Warning Label 1

 Item # Part # Description Qty.

-Not Shown ST48568 Hardware Pack for Handle

LP68164 - 3.5-bu Grass Catcher

1
6,7,8

6,7,8

3

9 5,7

4

6,7

2


